Opel
Opel

List of parts

    Gm-part number Genuine part number Description Range
    POWER STEERING PUMP (CONTD.).X20DTH[LD1],Y22DTH[LL9] ENGINES
    1 90573827 9 48 084 PUMP,ASSY.,POWER STEERING AND AIR CONDITIONING COMPRESSOR BRACKET (EXCHANGE PART 93175573 OPEL,R1700025 VAUXHALL) (NLS.- NO REPLACEMENT PART)
    2 90502551 59 48 195 -HUB,PULLEY (EXCHANGE PART 93175567 OPEL,R1700019 VAUXHALL)
    3X 9156917 9 48 380 REPAIR KIT,POWER STEERING PUMP (ZF) (NLS.- NO REPLACEMENT PART) (PRODUCTION NO. 90576491)
    1 93175573 59 48 038 PUMP,ASSY.,POWER STEERING AND AIR CONDITIONING COMPRESSOR BRACKET,EXCHANGE (CORE RETURN NO.) (EXCEPT VAUXHALL) (NLS.- NO REPLACEMENT PART)
    1 R1700025 PUMP,ASSY.,POWER STEERING AND AIR CONDITIONING COMPRESSOR BRACKET,EXCHANGE (FOR VAUXHALL) (CORE RETURN NO. C1700025)
    4 90528666 9 49 603 PULLEY,PUMP (NLS.- NO REPLACEMENT PART)
    5X 9119219 9 48 378 GASKET SET,POWER STEERING PUMP
    6 11097651 20 00 911 SCREW,HEX.HD.,PULLEY TO PUMP,M8 X 18
    7 11094791 20 00 356 SCREW,M10 X 45,POWER STEERING PUMP SUPPORT BRACKET TO CYLINDER BLOCK
    8 11094051 20 05 977 SCREW,M10 X 105,POWER STEERING PUMP SUPPORT BRACKET TO CYLINDER BLOCK
    9 11095911 20 00 910 SCREW,M8 X 55,POWER STEERING PUMP TO SUPPORT
    POWER STEERING PUMP (CONTD.).U25TD[L93],X25TD[L93] ENGINES
    10 9156354 9 48 087 PUMP,ASSY.,LESS PULLEY (IDENT 32412249301) (EXCHANGE PART 93175574 OPEL,R1700026 VAUXHALL) (NLS.- NO REPLACEMENT PART)
    Примечание:RANGE: NO BREAKPOINT INFORMATION AVAILABLE
    10 93175574 59 48 039 PUMP,ASSY.,LESS PULLEY,EXCHANGE (CORE RETURN NO.) (EXCEPT VAUXHALL)
    10 R1700026 PUMP,ASSY.,LESS PULLEY,EXCHANGE (FOR VAUXHALL) (CORE RETURN NO. C1700026) (NLS.- NO REPLACEMENT PART)
    11X 90509768 16 09 090 GASKET,PUMP
    12 90509756 18 54 915 WASHER,8.4 (NLS.- NO REPLACEMENT PART)
    13 90509760 9 50 316 PULLEY,PUMP
    14 90509762 9 50 914 SCREW,HEX.HD.,PULLEY TO PUMP,M8 X 12 (NLS.- NO REPLACEMENT PART)
    15 90509767 9 51 910 SUPPORT,POWER STEERING PUMP (NLS.- NO REPLACEMENT PART)
    16 90509251 58 19 105 SCREW,HEX.HD.,PUMP TO SUPPORT BRACKET (NLS.- NO REPLACEMENT PART)
    POWER STEERING PUMP (CONTD.).Y25TD[L14] ENGINE
    17 9266006 59 48 004 PUMP,ASSY.,LESS PULLEY (IDENT 6006) (EXCHANGE PART 93175575 OPEL,R1700027 VAUXHALL)
    17 93175575 59 48 040 PUMP,ASSY.,LESS PULLEY,EXCHANGE (CORE RETURN NO.) (EXCEPT VAUXHALL) (NLS.- NO REPLACEMENT PART)
    17 R1700027 PUMP,ASSY.,LESS PULLEY,EXCHANGE (FOR VAUXHALL) (NLS.- NO REPLACEMENT PART)
    18 9266400 59 48 005 PULLEY,PUMP (NLS.- NO REPLACEMENT PART)
    19 93173553 9 50 921 SCREW,HEX.HD.,PULLEY TO PUMP,M8 X 12 (NLS.- NO REPLACEMENT PART)
    20 30521618 59 51 878 BRACKET,POWER STEERING PUMP,FRONT (NLS.- NO REPLACEMENT PART) - GMCC MEXICO
    20 30521618 59 51 878 BRACKET,POWER STEERING PUMP,FRONT (NLS.- NO REPLACEMENT PART) - MEXICO
    20 9266404 59 51 878 BRACKET,POWER STEERING PUMP,FRONT (NLS.- NO REPLACEMENT PART)
    21 9266365 59 51 877 BRACKET,POWER STEERING PUMP,REAR (NLS.- NO REPLACEMENT PART)
    22 11097731 20 02 607 SCREW,M8 X 20,POWER STEERING PUMP TO SUPPORT BRACKET,REAR
    23 11091511 20 00 333 SCREW,M8 X 40,POWER STEERING PUMP TO SUPPORT BRACKET,FRONT
    - 11103101 20 02 031 SCREW,M6 X 85,POWER STEERING PUMP (NLS.- NO REPLACEMENT PART)
    - 11103091 20 02 030 SCREW,M8 X 38,POWER STEERING PUMP (NLS.- NO REPLACEMENT PART)
    POWER STEERING PUMP (CONTD.).ALL MODELS
    24 90495235 9 51 909 BRACKET,POWER STEERING PUMP,REAR,RHD (NLS.- NO REPLACEMENT PART)